Intertek

Test Report
Nunber : GZHT90304621

Appl i cant: SHEEN TI GER TECHNCLOGY CO., LTD. Date: Jul 25, 2012
NO. 61, HSIN TSO RD., PI-LI M,
TOU- NAN CHEN, YUN-LIN HSI EN
TAI VAN
Attn: JAY SHEN

Sanpl e Description:
One (1) piece of submtted sanple said to be #20120719 WELLMAX anti -
penetration mdsole in Wite with Black printing.

St andar d . EN |1 SO 20345: 2011
Ref . No. : 20120719
Dat e Received/ Date Test Started : Jul. 20, 2012

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services
Shenzhen Ltd.

o

Huang Ning, Andy
Assistant General Manager

AZ | wynnzhang Page 1 O 3
Intertek Testing Services Shenzhen Ltd. Textile & Footwear Division
3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, P.R.C
YRR R B S A FR A F 95218
R T M 2B ROR I I X KIE 235 s R 3 1%
Tel: (8620)2232 1668/8396 6868 Fax: (8620)8208 9909 Postcode: 510730



Intertek

Test Report
Nunber: GZHT90304621
Tests Conducted (As Requested By The Applicant)

1 Thickness (Insole) (EN ISO 20344:2011(7.1))

Requi r ement Pass/ Fai |
4.3 mm Mn. 2.0 mm Pass

Expanded Uncertainty: 0.07 mm Wth k= 1.96 At 95% Confi dence Level.

2 \Water Absorption & Desorption (Insole) (EN ISO 20344:2011(7.2))

Requi r ement Pass/ Fai |
Wat er Absorption
93 ny/cnt * Pass
Wat er Desorption
84% * Pass

Remark: * = Water Absorption: Mn.70 ng/cnf
Wat er Desorption: Mn.80%

Expanded Uncertainty:
Wat er Absorption: 0.10 ng/cnf, Wth k = 1.96 At 95% Confi dence Level .

Water Desorption: 0.03% Wth k= 1.96 At 95% Confi dence Level.

3 Abrasion Resistance (lInsole) (EN |SO 20344:2011(7.3))

Requi r ement Pass/ Fai |

No More Than Severe Danage * Pass
Bef ore 400 Cycl es.

Remark: * = There Shall No Mdre Than Severe Danage Before 400 Cycl es.

This report is made solely on the basis of your instructions anad/or information and materials supplied by you. It is not intended to be a
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing
Intertek’s provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our

gross negligence or wilful misconduct.
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